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Ordering Form: STI Medication Program 
Return fax:  705-721-7848 

Email:  SHAdmin@smdhu.org 

 

 

Medications are free of charge to be used ONLY for the treatment of sexually transmitted infections. 
Please fax or email completed reporting form with next order.  Forms available here: 

smdhu.org/STIMedProgramForms 
 
Ordering Health Care Provider/Clinic Information:     Date of order: 

Health Care Name:  Contact Person: 
 

Office address:   Telephone number: 
 

  Fax number: 
 

  (E-mail) 
 

Medications cannot be sent by courier.  Please indicate the preferred location for medication pick up. 

☐  Barrie  (15 Sperling Drive) ☐  Barrie  (80 Bradford Street) ☐  Cookstown (2-25 King Street South) 

☐  Collingwood  (280 Pretty River Pky) ☐  Gravenhurst (2-5 Pineridge Gate) ☐  Huntsville   (34 Chaffey Street) 

☐  Orillia  (120-169 Front Street South)   ☐  Midland (A-925 Hugel Avenue)    

Please select:      ☐ One-time order        ☐ Repeat clinic order          ☐ Would like to join STI Medication Program 

AS OF JANUARY, 2025 SMDHU FOLLOWS CANADIAN GUIDELINES FOR GONORRHEA TREATMENT.   

Gonorrhea guide:  Treatment and follow-up - Canada.ca 

*First line treatment for gonorrhea:  Ceftriaxone 500 mg IM single dose. 

Medication Requested Clinic/HCP to complete SMDHU office use only 

Available STI Medication for Order # Doses 
on Site 

# Doses 
Ordered 

# Doses 
filled 

Lot# Expiry Date Staff 
Initial 

Ceftriaxone 500 mg IM single dose, 250 mg vial x2       

Lidocaine HCI injection USP 1% single dose, 5 mL 
ampoule 

      

Doxycycline 100 mg x 14 tablets PO BID x7 days       

Azithromycin 250 mg x 4 tablets PO single dose       

To order Bicillin, Cefixime, Amoxicillin and Erythromycin call PHN for authorization number 705-721-7520 ext. 5743. 

**Bicillin needs to be transported in monitored cooler and stored in monitored refrigerator 

*Cefixime, Amoxicillin and Erythromycin are alternative treatments and to be ordered as needed. 

Authorizing PHN:     Authorization #:    Date: 

Available STI Medication for Order # Doses 
on site 

# Doses 
ordered 

# Doses 
filled 

LOT # Expiry date Staff 
initial 

Benzathine penicillin G LA (Bicillin) 2.4 MU IM, 1.2 MU 
preloaded syringes x 2 

      

Cefixime 400 mg x 1 tablet PO single dose       

Amoxicillin 500 mg x 21 tablets PO TID x 7 days       

Erythromycin 250 mg tablets x 56 tablets PO 
QID x 7 days; or 2 gm divided doses x 7 days 

      

 
Questions? Contact us at Simcoe Muskoka District Health Unit – 705-721-7520 or 1-877-721-7520 ext. 5743 

https://can01.safelinks.protection.outlook.com/?url=http%3A%2F%2Fsmdhu.org%2FSTIMedProgramForms&data=05%7C02%7CMichelle.Marsh%40smdhu.org%7C0ed9d1c6cdd74e9ffff608dc94653698%7Cff1522bfac0b4820bc4c4c6186b0fc89%7C0%7C0%7C638548409630368592%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=v2fruJkkEdLcfN3aXm%2BFsPUDEBsfIFth2Suv18AbKUo%3D&reserved=0
https://www.canada.ca/en/public-health/services/infectious-diseases/sexual-health-sexually-transmitted-infections/canadian-guidelines/gonorrhea/treatment-follow-up.html

